
September 19, 2022 
 
 
In the Matter of an 
Application for Permit by: 
  
City of Clearwater Public Utilities Department File Number FL0128937-017-DW1P/NR 
Richard Gardner, Public Utilities Director  Pinellas County 
1650 North Arcturas Avenue, Building C City of Clearwater Northeast WRF 
Clearwater, Florida 33765-1945 
Richard.Gardner@myclearwater.com  

 

 
NOTICE OF DRAFT PERMIT 

 
The Department of Environmental Protection gives notice of its preparation of a draft permit 
(copy attached) for the proposed project as detailed in the application specified above, for the 
reasons stated below.  
 
The applicant, City of Clearwater Public Utilities Department, applied on January 3, 2022, to the 
[...]
Any interested person may submit written comments on the Department's proposed permitting 
decision or may submit a written request for a public meeting to Belinda Oliver, 13051 N. 
Telecom Pkwy, Suite 101, Temple Terrace, Florida 33637-0926, or via electronic 
correspondence at Belinda.Oliver@FloridaDEP.gov, in accordance with Rule 62-620.555, 
F.A.C. The comments or request for a public meeting must contain the information set forth 
below and must be received in the Department's Southwest District Office. 
 
The comments or request for a public meeting must contain the following information: 

(a) The commenter's name, address, and telephone number; the applicant's name and 
address; the Department permit file number; and the county in which the project is 
proposed;  

(b) A statement of how and when notice of the Department's action or proposed action was 
received;  

(c) A statement of the facts the Department should consider in making the final decision; 
(d) A statement of which rules or statutes require reversal or modification of the 

Department's action or proposed action; and  
(e) If desired, a request that a public meeting be scheduled, including a statement of the 

nature of the issues proposed to be raised at the meeting. 
If a public meeting is held, any person may submit oral or written statements and data at the 
public meeting on the Department's proposed action. As a result of significant public comment, 
the Department's final action may be different from the position taken by it in this draft permit. 
 
Time Period for Submitting Written Comments or Requesting a Public Meeting 
Comments from the permit applicant and persons entitled to notice under Rule 62-620.550, 
F.A.C., must be received within 30 days of receipt of this draft permit. Comments submitted by 

mailto:SWD_WF_Permitting@floridadep.gov
mailto:Belinda.Oliver@FloridaDEP.gov


City of Clearwater Northeast WRF 
FL0128937-017-DW1P/NR 
Page 3 
 

other persons must be received within 30 days of publication of the public notice. Failure to 
submit comments or request a public meeting within this time period shall constitute a waiver of 
any right such person may have to submit comments or request a public meeting under Rule 62-
620.555, F.A.C. 
 
If a public meeting is scheduled, the public comment period is extended until the close of the 
public meeting. However, the Department may not always grant a request for a public meeting. 
Therefore, written comments should be submitted within 30 days of publication of this notice, 
even if a public meeting is requested. 
 
EXECUTION AND CLERKING 
Executed in Orlando, Florida. 
STATE OF FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 
 
_________________________ 
Shannon Herbon 
Program Administrator 
Permitting & Waste Cleanup Program 
Southwest District 
 
Attachment(s):  

1. Notice of Draft Permit for newspaper publication 
2. Draft Permit No. FL0128937 
3. Draft DMRs 
4. Fact Sheet 

 
CERTIFICATE OF SERVICE 
The undersigned duly designated deputy clerk hereby certifies that this document and all 
attachments were sent on the filing date below to the following listed persons: 
 
EPA Region IV – Water Management, r4npdespermits@epa.gov   
Susan G. Martelli, PE, ENV SP, Metzger & Willard, Inc., smartelli@metzgerwillard.com 
Annie Dziergowski, U.S. Fish & Wildlife Services, Annie_Dziergowski@fws.gov 
Miles Croom, National Marine Fisheries Service, miles.croom@noaa.gov 
James J. McAdams, U.S. Army Corps of Engineers, james.j.mcadams@usace.army.mil 
Florida Fish & Wildlife Conservation Commission, FWCConservationPlanningServices@myfwc.com 
Florida Department of State, Bureau of Historic Preservation, mrhart@dos.state.fl.us 
Florida Dept. of Economic Opportunity, DCPPermits@deo.myflorida.com 
Florida Dept. of Community Affairs, DCPPermits@dca.state.fl.us  
Christine Frankford, Pinellas County Dept. of Health, Christine_Frankford@doh.state.fl.us 
Catherine Murray, DEP-Tallahassee, Catherine.Murray@floridadep.gov 
Monica Sudano, DEP-Tallahassee, Monica.Sudano@dep.state.fl.us 
Lance Kautz, DEP SWD, Lance.Kautz@floridadep.gov  
Emily Larson, DEP SWD, Emily.Larson@floridadep.gov  
Belinda Oliver, DEP-SWD, Belinda.Oliver@floridadep.gov 

mailto:r4npdespermits@epa.gov
mailto:smartelli@metzgerwillard.com
mailto:Annie_Dziergowski@fws.gov
mailto:miles.croom@noaa.gov
mailto:james.j.mcadams@usace.army.mil
mailto:FWCConservationPlanningServices@myfwc.com
mailto:mrhart@dos.state.fl.us
mailto:DCPPermits@deo.myflorida.com
mailto:DCPPermits@dca.state.fl.us
mailto:Christine_Frankford@doh.state.fl.us
mailto:Catherine.Murray@floridadep.gov
mailto:Monica.Sudano@dep.state.fl.us
mailto:Lance.Kautz@floridadep.gov
mailto:Emily.Larson@floridadep.gov
mailto:Belinda.Oliver@floridadep.gov


City of Clearwater Northeast WRF 
FL0128937-017-DW1P/NR 
Page 4 
 

Astrid Flores Thiebaud, DEP-SWD, Astrid.FloresThiebaud@floridadep.gov  
Erica Peck, DEP-SWD, Erica.Peck@floridadep.gov  
 
FILING AND ACKNOWLEDGMENT 
FILED, on this date, pursuant to Section 120.52, F.S., with the designated Department Clerk, 
receipt of which is hereby acknowledged. 
 
 
___________________     September 19, 2022 
Clerk                                 Date 

mailto:Astrid.FloresThiebaud@floridadep.gov
mailto:Erica.Peck@floridadep.gov


STATE OF FLORIDA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 

NOTICE OF DRAFT PERMIT 
 
 
The Department of Environmental Protection gives notice of its preparation of a draft permit to 
the City of Clearwater Public Utilities Department, Mr. Richard Gardner, 1650 North Arcturas 
Avenue, Building C, Clearwater, Florida 33765 for the City of Clearwater Northeast WRF. This 
permit authorizes the permittee to operate an existing 13.5 mgd domestic wastewater treatment 
facility which discharges up to 13.5 mgd of effluent to Old Tampa Bay. This permit also 
authorizes land application of 12.0 mgd of reclaimed water to a Part III slow-rate public access 
system serving as a source plant for reclaimed water to the City of Clearwater Master Reuse 
System (FL0186261) and transfer of up to 4.0 mgd of reclaimed water to the City of Clearwater 
Groundwater Replenishment Advanced Water Purification Plant (FLA009486). The facility is 
located at latitude 28 o 1' 41.09" N, longitude 82 o 42' 17.72" W. on 3290 S.R. 580, Clearwater, 
Florida 34695 in Pinellas County. The Department has assigned permit file number FL0128937-
017-DW1P/NR to the proposed project.   
 
The permit application file and supporting data are available for public inspection during normal 
business hours, 8:00 a.m. to 5:00 p.m., Monday through Friday, except legal holidays, at the 
Department's Southwest District Office, 13051 N. Telecom Pkwy, Suite 101, Temple Terrace, 
Florida 33637-0926, at phone number (813) 470-5700 or email to 
PublicRecordsRequests_Regulatory@dep.state.fl.us. 
 
NOTICE OF RIGHTS 
 
The Department intends to issue the permit unless as a result of public comment appropriate 
changes are made.  
 
Written Comments or Request for Public Meeting 
Any interested person may submit written comments on the Department's proposed permitting 
decision or may submit a written request for a public meeting to Belinda Oliver, 
(Belinda.Oliver@FloridaDEP.gov), 13051 N. Telecom Pkwy, Suite 101, Temple Terrace, 
Florida 33637-926, in accordance with Rule 62-620.555, F.A.C. The comments or request for a 
public meeting must contain the information set forth below and must be received in the 
Department's Southwest District Office. 
 
The comments or request for a public meeting must contain the following information: 

(a) The commenter's name, address, and telephone number; the applicant's name and 
address; the Department permit file number; and the county in which the project is 
proposed;  

(b) A statement of how and when notice of the Department's action or proposed action was 
received;  

(c) A statement of the facts the Department should consider in making the final decision; 
(d) A statement of which rules or statutes require reversal or modification of the 

Department's action or proposed action; and  

mailto:PublicRecordsRequests_Regulatory@dep.state.fl.us
mailto:Belinda.Oliver@FloridaDEP.gov


(e) If desired, a request that a public meeting be scheduled, including a statement of the 
nature of the issues proposed to be raised at the meeting. 

If a public meeting is held, any person may submit oral or written statements and data at the 
public meeting on the Department's proposed action. As a result of significant public comment, 
the Department's final action may be different from the position taken by it in this draft permit. 
 
Time Period for Submitting Written Comments or Requesting a Public Meeting 
Comments submitted by any persons other than the applicant, and other than those entitled to 
notice under Rule 62-620.550, F.A.C., must be received within 30 days of publication of the 
public notice. Failure to submit comments or request a public meeting within this time period 
shall constitute a waiver of any right such person may have to submit comments or request a 
public meeting under Rule 62-620.555, F.A.C. 
 
If a public meeting is scheduled, the public comment period is extended until the close of the 
public meeting. However, the Department may not always grant a request for a public meeting. 
Therefore, written comments should be submitted within 30 days of publication of this notice, 
even if a public meeting is requested. 



STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: PERMIT NUMBER: FL0128937 (Major) 
City of Clearwater Public Utilities Department FILE NUMBER: FL0128937-017-DW1P/NR 

ISSUANCE DATE: DRAFT 
RESPONSIBLE OFFICIAL: EFFECTIVE DATE: DRAFT 
Richard Gardner, Public Utilities Director 
1650 North Arcturas Avenue, Building C 
Clearwater, Florida 33765-1945 
(727) 562-4960 
richard.gardner@myclearwater.com  

EXPIRATION DATE:    DRAFT 

FACILITY: 
City of Clearwater Northeast Water Reclamation Facility (WRF) 
3290 S.R. 580 
Safety Harbor, Florida 34695 
Pinellas County 
Latitude: 28° 1' 41.09" N Longitude: 82° 42' 17.72" W 

This permit is issued under the provisions of Chapter 403, Florida Statutes (F.S.), and applicable rules of the Florida 
Administrative Code (F.A.C.) and constitutes authorization to discharge to waters of the state under the National Pollutant 
Discharge Elimination System.  This permit does not constitute authorization to discharge wastewater other than as 
expressly stated in this permit.  The above-named permittee is hereby authorized to operate the facilities in accordance with 
the documents attached hereto and specifically described as follows: 

WASTEWATER TREATMENT: 

An existing 13.5 Million Gallons Per Day (MGD) Annual Average Daily Flow (AADF) Type I domestic advanced 
wastewater treatment facility,  using the Bardenpho BNR process, consisting of the following components: preliminary 
treatment consisting of two mechanically cleaned fine bar screens and one fixed screen; influent flow measurement via a 48-
inch Parshall flume with an ultrasonic flow meter; primary treatment consisting of sedimentation in two primary clarifiers; a 
two-unit hydrodynamic vortex grit removal system with associated grit classifier; four primary sludge gravity thickeners; a 
biological treatment process consisting of a convertible four (current operation) or five-stage Bardenpho BNR process that 
includes two fermentation basins, two first-stage anoxic reactors, a five unit Archimedes Screw pump station and a three 
submersible pump station, two Carrousel oxidation ditch aeration basins, ten second anoxic basins, and ten reaeration basins; 
eight secondary clarifiers; polishing filtration consisting of 12 rapid sand, pulsed filtration gravity-type, automatic backwash 
filters; an effluent disinfection system using liquid sodium hypochlorite and a dual channel chlorine contact basin. Also on-
site are a 5-million gallon (MG) reclaimed water storage tank and a 3.5 MG reject water storage tank.   
 
Chlorinated effluent from the chlorine contact basin is directed to the on-site 5 MG reclaimed water storage tank, the Master 
Reuse System (R-001) or piped to Clearwater's East WRF and directed to a mixing basin and combined with chlorinated 
effluent from the East WRF.  The combined chlorinated effluent streams then flow through a blending/dechlorination basins 
that uses flow-paced sodium bisulfite to eliminate the remaining chlorine residual, then through a dissolved oxygen boost re-
aeration basin, to an outfall junction/sampling box and finally through a 1,400-foot long, 48-inch diameter outfall pipe that 
discharges to Old Tampa Bay (D-001).   
 
Waste sludge from the primary clarifiers is pumped to four gravity thickeners. The thickened primary sludge is then 
transferred to two anaerobic digesters. Waste sludge from the secondary clarifiers is pumped to two rotary drum thickeners 
equipped with polymer injection, then to the anaerobic digesters.  Thickened sludge from the East WRF is also fed to the 
anaerobic digesters.  Additional sludge treatment capacity is available with four aerobic digesters.  Sludge from the digesters 

 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
Southwest District Office 

13051 N Telecom Pkwy, Suite 101 
Temple Terrace, Florida 33637-0926 

 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Shawn Hamilton 
Secretary 

mailto:richard.gardner@myclearwater.com


PERMITTEE: City of Clearwater Public Utilities Department PERMIT NUMBER: FL0128937-017-DW1P/NR 
FACILITY: City of Clearwater Northeast WRF  

 
 

 

2 

is sent to two sludge blend tanks. The blended sludge is then dewatered using a centrifuge with two belt filter presses 
available as backup.  
 
FIRST MODIFICATIONS: 
 
Construction of a new intermediate effluent channel from the chlorine contact basin to a new ultrafiltration pretreatment 
basin for the new City of Clearwater Advanced Water Purification Plant. The intermediate channel will decrease the current 
interior length of the chlorine contact basin (140 feet) by seven feet, decreasing the capacity to 383,933 gallons. 
 
AFTER FIRST MODIFICATIONS: 
 
An existing 13.5 Million Gallons Per Day (MGD) Annual Average Daily Flow (AADF) Type I domestic advanced 
wastewater treatment facility,  using the Bardenpho BNR process, consisting of the following components: preliminary 
treatment consisting of two mechanically cleaned fine bar screens and one fixed screen; influent flow measurement via a 48-
inch Parshall flume with an ultrasonic flow meter; primary treatment consisting of sedimentation in two primary clarifiers; a 
two-unit hydrodynamic vortex grit removal system with associated grit classifier; four primary sludge gravity thickeners; a 
biological treatment process consisting of a convertible four (current operation) or five-stage Bardenpho BNR process that 
includes two fermentation basins, two first-stage anoxic reactors, a five unit Archimedes Screw pump station and a three 
submersible pump station, two Carrousel oxidation ditch aeration basins, ten second anoxic basins, and ten reaeration basins; 
eight secondary clarifiers; polishing filtration consisting of 12 rapid sand, pulsed filtration gravity-type, automatic backwash 
filters; an effluent disinfection system using liquid sodium hypochlorite and a dual channel chlorine contact basin. Also on-
site are a 5 MG reclaimed water storage tank and a 3.5 MG reject water storage tank.   
 
Chlorinated effluent from the chlorine contact basin is directed to the on-site 5 MG reclaimed water storage tank, the Master 
Reuse System (R-001), the City of Clearwater Advanced Water Purification Plant (R-002) or piped to Clearwater's East 
WRF and directed to a mixing basin and combined with chlorinated effluent from the East WRF.  The combined chlorinated 
effluent streams then flow through a blending/dechlorination basins that uses flow-paced sodium bisulfite to eliminate the 
remaining chlorine residual, then through a dissolved oxygen boost re-aeration basin, to an outfall junction/sampling box 
and finally through a 1,400-foot long, 48-inch diameter outfall pipe that discharges to Old Tampa Bay (D-001).   
 
Waste sludge from the primary clarifiers is pumped to four gravity thickeners. The thickened primary sludge is then 
transferred to two anaerobic digesters. Waste sludge from the secondary clarifiers is pumped to two rotary drum thickeners 
equipped with polymer injection, then to the anaerobic digesters.  Thickened sludge from the East WRF is also fed to the 
anaerobic digesters.  Additional sludge treatment capacity is available with four aerobic digesters.  Sludge from the digesters 
is sent to two sludge blend tanks. The blended sludge is then dewatered using a centrifuge with two belt filter presses 
available as backup.  
 
SECOND MODIFICATIONS: 
 
The permittee has proposed to rehabilitate, update, construct, add to, and modify the  following primary components: 
Temporarily bypassing the pumping and grit removal during construction; demolishing the existing one MGD 
Plant/irrigation tank; converting the four Pickett thickeners back to grit removal using stacked tray head cell technology and 
re-locating the grit removal unit process to its original configuration immediately following the screening process;  
rehabilitate two existing hydro-cyclones and one existing grit classifier; installing one new hydro-cyclone and one new grit 
classifier; installing four new grit pumps, and construction and installation of a new two million gallon equalization basin.  
There will also be upgrades to the existing North and South sludge and blend tanks with new tank covers and mixers; 
installation of two new pump station and canopies (Truck Off-Loading pump station and anaerobic digester feed pump 
station); replacement of the dewatering feed pump station and canopies, rehabilitation of the existing truck off-loading pump 
stations and the replacement of the aging yard piping. 
 
AFTER SECOND MODIFICATIONS: 
 
An existing 13.5 Million Gallons Per Day (MGD) Annual Average Daily Flow (AADF) Type I domestic advanced 
wastewater treatment facility,  using the Bardenpho BNR process, consisting of the following components: preliminary 
treatment consisting of two mechanically cleaned fine bar screens and one fixed screen; four cells of stacked tray grit 
removal equipment with four trays in each cell, three hydrocyclones, two classifier grit removal units, influent flow 
measurement via a 48-inch Parshall flume with an ultrasonic flow meter; primary treatment consisting of three moving belt 



PERMITTEE: City of Clearwater Public Utilities Department PERMIT NUMBER: FL0128937-017-DW1P/NR 
FACILITY: City of Clearwater Northeast WRF  

 
 

 

3 

filters; a flow equalization basin with pulsed air mixing that can be taken off line; a biological treatment process consisting 
of a convertible four (current operation) or five-stage Bardenpho BNR process that includes two fermentation basins, two 
first-stage anoxic reactors, a five unit Archimedes Screw pump station and a three submersible pump station, two Carrousel 
oxidation ditch aeration basins, ten second anoxic basins, and ten reaeration basins; eight secondary clarifiers; polishing 
filtration consisting of 12 rapid sand, pulsed filtration gravity-type, automatic backwash filters; an effluent disinfection 
system using liquid sodium hypochlorite and a dual channel chlorine contact basin. Also on-site are a 5 MG reclaimed water 
storage tank and a 3.5 MG reject water storage tank.   
 
Chlorinated effluent from the chlorine contact basin is directed to the on-site 5 MG reclaimed water storage tank, the Master 
Reuse System (R-001) or piped to Clearwater's East WRF and directed to a mixing basin and combined with chlorinated 
effluent from the East WRF.  The combined chlorinated effluent streams then flow through a blending/dechlorination basins 
that uses flow-paced sodium bisulfite to eliminate the remaining chlorine residual, then through a dissolved oxygen boost re-
aeration basin, to an outfall junction/sampling box and finally through a 1,400-foot long, 48-inch diameter outfall pipe that 
discharges to Old Tampa Bay (D-001).   
 
The thickened primary sludge will be transferred to the North Sludge Blend Tank along with thickened waste sludge from 
the secondary clarifiers, thickened with two rotary drum thickeners equipped with polymer injection, and combined with 
Thickened Waste Sludge from the East WRF that is truck hauled to the Northeast (NE) WRF for treatment and dewatering.  
The three thickened sludges (NE WRF Primary, NE WRF WAS and East WRF WAS) will be blended in the north tank and 
transferred over a 24-hour period to two anaerobic digesters. Following anaerobic digestion of the blended sludge to achieve 
EPA Part 503 Class B Biosolids stabilization, the anaerobically digested biosolids are transferred to the South sludge blend 
tank, mixed for equalization and temporary storage and then dewatered using a combination of centrifuge and belt filter 
presses (backup) prior to reuse by land application or landfill disposal. 

REUSE OR DISPOSAL: 

Surface Water Discharge D-001: An existing 13.5 MGD AADF permitted discharge to Old Tampa Bay (Class II marine 
waters and Outstanding Florida Water, WBID# 1558H) at discharge location D-001, which is approximately 1400 feet in 
length and discharges at a depth of approximately 10 feet.  The point of discharge is located approximately at latitude 27°57' 
19" N, longitude 82°42' 24" W. 

Outfall D-001 is shared with the East WRF, which contributes up to 5.0 MGD and the Northeast facility contributes up to 
13.5 MGD for a total permitted discharge capacity of 18.5 MGD. 

Mixing Zone:  The permittee is granted a mixing zone for Dichlorobromomethane consisting of a distance of two meters in 
radius from the centerline of the outfall. 

REUSE: 

Land Application R-001: An existing 12 MGD Annual Average Daily Flow AADF permitted capacity slow-rate public 
access system. The City of Clearwater Northeast WRF serves as a source plant for the City of Clearwater Master Reuse 
System, FL0186261. 

Reuse System R-002: A new 4.0 MGD daily maximum flow permitted capacity reuse system, which consists of discharge 
of reclaimed water for additional treatment at the City of Clearwater Groundwater Replenishment Advanced Water 
Purification Plant, FLA009486.  

IN ACCORDANCE WITH: The limitations, monitoring requirements, and other conditions set forth in this cover sheet 
and Part I through Part IX on pages 4 through 30 of this permit.



PERMITTEE: City of Clearwater Public Utilities Department PERMIT NUMBER: FL0128937-017-DW1P/NR 
FACILITY: City of Clearwater Northeast WRF  

 
 

 

4 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A. Surface Water Discharges 

1. During the period beginning on the effective date and lasting through the expiration date of this permit, the 
permittee is authorized to discharge effluent from Outfall D-001 to Old Tampa Bay.  Such discharge shall be 
limited and monitored by the permittee as specified below and reported in accordance with Permit Condition 
I.C.8.: 

 Effluent Limitations Monitoring Requirements  

Parameter Units 
Max/
Min Limit Statistical Basis 

Frequency 
of Analysis Sample Type 

Monitoring 
Site 

Number Notes 
Flow (D-001) 

MGD Max 
Max 

13.5 
Report 

Annual Average 
Monthly Average Continuous 

Recording 
Flow Meter 

with 
Totalizer 

FLW-02 See 
I.A.4 

BOD, Carbonaceous 5 
day, 20C mg/L 

Max 
Max 
Max 
Max 

5.0 
6.25 
7.5 

10.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 
Days/Week 24-hr FPC EFA-01 See 

I.A.6 

Solids, Total Suspended 

mg/L 

Max 
Max 
Max 
Max 

5.0 
6.25 
7.5 

10.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 
Days/Week 24-hr FPC EFA-01 See 

I.A.6 

Nitrogen, Total 

mg/L 

Max 
Max 
Max 
Max 

3.0 
3.75 
4.5 
6.0 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 
Days/Week 24-hr FPC EFA-01  

Phosphorus, Total  (as P) 

mg/L 

Max 
Max 
Max 
Max 

Report 
Report 
Report 
Report 

Annual Average 
Monthly Average 
Weekly Average 
Single Sample 

5 
Days/Week 24-hr FPC EFA-01  

Solids, Total Suspended mg/L Max 5.0 Single Sample 5 
Days/Week Grab EFB-01 See 

I.A.6 
pH s.u. Min 

Max 
6.5 
8.5 

Single Sample 
Single Sample Continuous Meter EFA-01 See 

I.A.3 
Coliform, Fecal, % less 
than detection percent Min 75 Monthly Minimum Monthly Calculated EFA-01 See 

I.A.7 
Coliform, Fecal #/100mL Max 25 Single Sample 5 

Days/Week Grab EFA-01  

Chlorine, Total Residual 
(For Disinfection) mg/L Min 1.0 Single Sample Continuous Meter EFA-01 

See 
I.A.3 
and 

I.A.10 
Chlorine, Total Residual 
(For Dechlorination) mg/L Max 0.01 Single Sample Daily; 24 

hours Grab EFD-01 

See 
I.A.3 
and 

I.A.10 
Enterococci 

#/100mL Max 35 Monthly Geometric 
Mean Monthly Calculated EFA-01 

See 
I.A.8 
and 

I.A.9 
Enterococci 

#/100mL Max 130 Single Sample 5/Month Grab EFA-01 

See 
I.A.8 
and 

I.A.9 



PERMITTEE: City of Clearwater Public Utilities Department PERMIT NUMBER: FL0128937-017-DW1P/NR 
FACILITY: City of Clearwater Northeast WRF  

 
 

 

5 

 Effluent Limitations Monitoring Requirements  

Parameter Units 
Max/
Min Limit Statistical Basis 

Frequency 
of Analysis Sample Type 

Monitoring 
Site 

Number Notes 
Copper, Total 
Recoverable mg/L Max 3.7 Single Sample Monthly Grab EFD-01  

Dichlorobromomethane ug/L Max 43.0 Annual Average Monthly Calculated EFD-01  
Dichlorobromomethane ug/L Max Report Single Sample Monthly Grab EFD-01 See 

I.A.13 
Oxygen, Dissolved  (DO) mg/L Min 5.0 Single Sample Daily; 24 

hours Grab EFD-01 See 
I.A.12 

Nitrogen, Total ton/mth Max Report Monthly Total Monthly Calculated EFA-01 See 
I.A.12 

Nitrogen, Total ton/yr Max Report Annual Total Monthly Calculated EFA-01 See 
I.A.12 

Nitrogen, Total ton/yr Max Report 5 Year Average Monthly Calculated EFA-01 See 
I.A.12 

Chronic Whole Effluent 
Toxicity, 7-Day IC25 
(Ceriodaphnia dubia) 

percent Min 100 Single Sample Quarterly 24-hr FPC EFD-01 See 
I.A.11 

Chronic Whole Effluent 
Toxicity, 7-Day IC25 
(Pimephales promelas) 

percent Min 100 Single Sample Quarterly 24-hr FPC EFD-01 See 
I.A.11 

 

2. Effluent samples shall be taken at the monitoring site locations listed in Permit Condition I.A.1. and as 
described below: 

 
Monitoring Site Number 

 
Description of Monitoring Site 

EFA-01 After disinfection 
EFB-01 After filtration and prior to disinfection 
EFD-01 After dechlorination and prior to final discharge 
FLW-02 Sum of three 12-inch magnetic meters 

3. Hourly measurement of pH and total residual chlorine for disinfection during the period of required operator 
attendance may be substituted for continuous measurement.  [62-600.660(1)] 

4. A recording flow meter with totalizer shall be utilized to measure flow and calibrated at least once every 12 
months.  [62-600.200(25)] 

5. The discharge shall not contain components that, alone or in combination with other substances or in 
combination with other components of the discharge:  

a. Settle to form putrescent deposits or otherwise create a nuisance; or   

b. Float as debris, scum, oil, or other matter in such amounts as to form nuisances; or   

c. Produce color, odor, taste, turbidity, or other conditions in such degree as to create a nuisance; or   

d. Are acutely toxic; or   

e. Are present in concentrations which are carcinogenic, mutagenic, or teratogenic to human beings or to 
significant, locally occurring, wildlife or aquatic species, unless specific standards are established for such 
components in subsection 62-302.500(2) or Rule 62-302.530, F.A.C.; or   

f. Pose a serious danger to the public health, safety, or welfare.   

[62-302.500(1)(a)1-6] 



PERMITTEE: City of Clearwater Public Utilities Department PERMIT NUMBER: FL0128937-017-DW1P/NR 
[...]
No Discharge From Site: Check this box if no discharge occurs and, as a result, there are no data or codes to be entered for all of the parameters on the DMR for the entire monitoring group number; however, if the monitoring 
group includes other monitoring locations (e.g., influent sampling), the "NOD" code should be used to individually denote those parameters for which there was no discharge.  
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Sample Measurement: Before filling in sample measurements in the table, check to see that the data collected correspond to the limit indicated on the DMR (i.e. interim or final) and that the data correspond to the monitoring group 
number in the header. Enter the data or calculated results for each parameter on this row in the non-shaded area above the limit.  Be sure the result being entered corresponds to the appropriate statistical base code (e.g. annual average, 
monthly average, single sample maximum, etc.) and units.  Data qualifier codes are not to be reported on Part A. 
No. Ex.:  Enter the number of sample measurements during the monitoring period that exceeded the permit limit for each parameter in the non-shaded area.  If none, enter zero. 
Frequency of Analysis: The shaded areas in this column contain the minimum number of times the measurement is required to be made according to the permit. Enter the actual number of times the measurement was made in the 
space above the shaded area. 
Sample Type: The shaded areas in this column contain the type of sample (e.g. grab, composite, continuous) required by the permit. Enter the actual sample type that was taken in the space above the shaded area. 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comment and Explanation of Any Violations: Use this area to explain any exceedances, any upset or by-pass events, or other items which require explanation.  If more space is needed, reference all attachments in this area. 
 



 

 DEP Form 62-620.910(10), Effective Nov. 29, 1994 

PART B - DAILY SAMPLE RESULTS 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Daily Monitoring Results: Transfer all analytical data from your facility's laboratory or a contract laboratory's data sheets for all day(s) that samples were collected.  Record the data in the units indicated. Table 1 in Chapter 62-160, 
F.A.C., contains a complete list of all the data qualifier codes that your laboratory may use when reporting analytical results. However, when transferring numerical results onto Part B of the DMR, only the following data qualifier 
codes should be used and an explanation provided where appropriate.  

CODE DESCRIPTION/INSTRUCTIONS 
< The compound was analyzed for but not detected. 
A Value reported is the mean (average) of two or more determinations. 
J Estimated value, value not accurate. 
Q Sample held beyond the actual holding time. 
Y Laboratory analysis was from an unpreserved or improperly preserved sample. 

To calculate the monthly average, add each reported value to get a total.  For flow, divide this total by the number of days in the month.  For all other parameters, divide the total by the number of observations.   
Plant Staffing: List the name, certificate number, and class of all state certified operators operating the facility during the monitoring period.  Use additional sheets as necessary. 
 
PART D - GROUND WATER MONITORING REPORT 
 
Monitoring Period: Enter the month, day, and year for the first and last day of the monitoring period (i.e. the month, the quarter, the year, etc.) during which the data on this report were collected and analyzed. 
Date Sample Obtained: Enter the date the sample was taken.  Also, check whether or not the well was purged before sampling. 
Time Sample Obtained: Enter the time the sample was taken. 
Sample Measurement: Record the results of the analysis. If the result was below the minimum detection limit, indicate that. Data qualifier codes are not to be reported on Part D. 
Detection Limits: Record the detection limits of the analytical methods used. 
Analysis Method: Indicate the analytical method used.  Record the method number from Chapter 62-160 or Chapter 62-601, F.A.C., or from other sources.   
Sampling Equipment Used: Indicate the procedure used to collect the sample (e.g. airlift, bucket/bailer, centrifugal pump, etc.) 
Samples Filtered: Indicate whether the sample obtained was filtered by laboratory (L), filtered in field (F), or unfiltered (N). 
Signature:  This report must be signed in accordance with Rule 62-620.305, F.A.C.  Type or print the name and title of the signing official.  Include the telephone number where the official may be reached in the event there are 
questions concerning this report.  Enter the date when the report is signed. 
Comments and Explanation: Use this space to make any comments on or explanations of results that are unexpected.  If more space is needed, reference all attachments in this area. 
 
SPECIAL INSTRUCTIONS FOR LIMITED WET WEATHER DISCHARGES 
 
Flow (Limited Wet Weather Discharge): Enter the measured average flow rate during the period of discharge or divide gallons discharged by duration of discharge (converted into days).  Record in million gallons per day (MGD). 
Flow (Upstream): Enter the average flow rate in the receiving stream upstream from the point of discharge for the period of discharge.  The average flow rate can be calculated based on two measurements; one made at the start and 
one made at the end of the discharge period.  Measurements are to be made at the upstream gauging station described in the permit. 
Actual Stream Dilution Ratio: To calculate the Actual Stream Dilution Ratio, divide the average upstream flow rate by the average discharge flow rate.  Enter the Actual Stream Dilution Ratio accurate to the nearest 0.1. 
No. of Days the SDF > Stream Dilution Ratio:  For each day of discharge, compare the minimum Stream Dilution Factor (SDF) from the permit to the calculated Stream Dilution Ratio.  On Part B of the DMR, enter an asterisk 
(*) if the SDF is greater than the Stream Dilution Ratio on any day of discharge.  On Part A of the DMR, add up the days with an "*" and record the total number of days the Stream Dilution Factor was greater than the Stream 
Dilution Ratio. 
CBOD5:  Enter the average CBOD5 of the reclaimed water discharged during the period shown in duration of discharge.   
TKN:  Enter the average TKN of the reclaimed water discharged during the period shown in duration of discharge. 
Actual Rainfall: Enter the actual rainfall for each day on Part B.  Enter the actual cumulative rainfall to date for this calendar year and the actual total monthly rainfall on Part A.  The cumulative rainfall to date for this calendar year 
is the total amount of rain, in inches, that has been recorded since January 1 of the current year through the month for which this DMR contains data. 
Rainfall During Average Rainfall Year: On Part A, enter the total monthly rainfall during the average rainfall year and the cumulative rainfall for the average rainfall year. The cumulative rainfall for the average rainfall year is 
the amount of rain, in inches, which fell during the average rainfall year from January through the month for which this DMR contains data. 
No. of Days LWWD Activated During Calendar Year:  Enter the cumulative number of days that the limited wet weather discharge was activated since January 1 of the current year. 
Reason for Discharge: Attach to the DMR a brief explanation of the factors contributing to the need to activate the limited wet weather discharge. 
 



 

FACT SHEET 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMIT 

PERMIT NUMBER: FL0128937-017 (Major) 

FACILITY NAME: Clearwater City of Northeast WRF 

FACILITY LOCATION: 3290 SR 580, Safety Harbor, FL 34695 
   Pinellas County 

NAME OF PERMITTEE: City of Clearwater Public Utilities Department  

PERMIT WRITER: Belinda Oliver 

1. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FL0128937-017-DW1P/NR 

Application Submittal Date: January 3, 2022 

b. Type of Facility 

Domestic Wastewater Treatment Plant 

Ownership Type:  County 

SIC Code:  4952 

c. Facility Capacity 

 Existing Permitted Capacity: 13.5 mgd Annual Average Daily Flow 
Proposed Increase in Permitted Capacity: 0.00 mgd Annual Average Daily Flow 
Proposed Total Permitted Capacity: 13.50 mgd Annual Average Daily Flow 

d. Description of Wastewater Treatment 

An existing 13.5 Million Gallons Per Day (MGD) Annual Average Daily Flow (AADF) Type I domestic advanced 
wastewater treatment facility,  using the Bardenpho BNR process, consisting of the following components: 
preliminary treatment consisting of two mechanically cleaned fine bar screens and one fixed screen; influent flow 
measurement via a 48-inch Parshall flume with an ultrasonic flow meter; primary treatment consisting of 
sedimentation in two primary clarifiers; a two-unit hydrodynamic vortex grit removal system with associated grit 
classifier; four primary sludge gravity thickeners; a biological treatment process consisting of a convertible four 
(current operation) or five-stage Bardenpho BNR process that includes two fermentation basins, two first-stage 
anoxic reactors, a five unit Archimedes Screw pump station and a three submersible pump station, two Carrousel 
oxidation ditch aeration basins, ten second anoxic basins, and ten reaeration basins; eight secondary clarifiers; 
polishing filtration consisting of 12 rapid sand, pulsed filtration gravity-type, automatic backwash filters; an 
effluent disinfection system using liquid sodium hypochlorite and a dual channel chlorine contact basin. Also on-
site are a 5-million gallon (MG) reclaimed water storage tank and a 3.5 MG reject water storage tank.   



 

Chlorinated effluent from the chlorine contact basin is directed to the on-site 5 MG reclaimed water storage tank, 
the Master Reuse System (R-001) or piped to Clearwater's East WRF and directed to a mixing basin and combined 
with chlorinated effluent from the East WRF.  The combined chlorinated effluent streams then flow through a 
blending/dechlorination basins that uses flow-paced sodium bisulfite to eliminate the remaining chlorine residual, 
then through a dissolved oxygen boost re-aeration basin, to an outfall junction/sampling box and finally through a 
1,400-foot long, 48-inch diameter outfall pipe that discharges to Old Tampa Bay (D-001).   

Waste sludge from the primary clarifiers is pumped to four gravity thickeners. The thickened primary sludge is 
then transferred to two anaerobic digesters. Waste sludge from the secondary clarifiers is pumped to two rotary 
drum thickeners equipped with polymer injection, then to the anaerobic digesters.  Thickened sludge from the East 
WRF is also fed to the anaerobic digesters.  Additional sludge treatment capacity is available with four aerobic 
digesters.  Sludge from the digesters is sent to two sludge blend tanks. The blended sludge is then dewatered using 
a centrifuge with two belt filter presses available as backup.  

FIRST MODIFICATIONS: 

Construction of a new intermediate effluent channel from the chlorine contact basin to a new ultrafiltration 
pretreatment basin for the new City of Clearwater Advanced Water Purification Plant. The intermediate channel 
will decrease the current interior length of the chlorine contact basin (140 feet) by seven feet, decreasing the 
capacity to 383,933 gallons. 

AFTER FIRST MODIFICATIONS: 

An existing 13.5 Million Gallons Per Day (MGD) Annual Average Daily Flow (AADF) Type I domestic advanced 
wastewater treatment facility,  using the Bardenpho BNR process, consisting of the following components: 
preliminary treatment consisting of two mechanically cleaned fine bar screens and one fixed screen; influent flow 
measurement via a 48-inch Parshall flume with an ultrasonic flow meter; primary treatment consisting of 
sedimentation in two primary clarifiers; a two-unit hydrodynamic vortex grit removal system with associated grit 
classifier; four primary sludge gravity thickeners; a biological treatment process consisting of a convertible four 
(current operation) or five-stage Bardenpho BNR process that includes two fermentation basins, two first-stage 
anoxic reactors, a five unit Archimedes Screw pump station and a three submersible pump station, two Carrousel 
oxidation ditch aeration basins, ten second anoxic basins, and ten reaeration basins; eight secondary clarifiers; 
polishing filtration consisting of 12 rapid sand, pulsed filtration gravity-type, automatic backwash filters; an 
effluent disinfection system using liquid sodium hypochlorite and a dual channel chlorine contact basin. Also on-
site are a 5 MG reclaimed water storage tank and a 3.5 MG reject water storage tank.   

Chlorinated effluent from the chlorine contact basin is directed to the on-site 5 MG reclaimed water storage tank, 
the Master Reuse System (R-001), the City of Clearwater Advanced Water Purification Plant (R-002) or piped to 
Clearwater's East WRF and directed to a mixing basin and combined with chlorinated effluent from the East WRF.  
The combined chlorinated effluent streams then flow through a blending/dechlorination basins that uses flow-
paced sodium bisulfite to eliminate the remaining chlorine residual, then through a dissolved oxygen boost re-
aeration basin, to an outfall junction/sampling box and finally through a 1,400-foot long, 48-inch diameter outfall 
pipe that discharges to Old Tampa Bay (D-001).   

Waste sludge from the primary clarifiers is pumped to four gravity thickeners. The thickened primary sludge is 
then transferred to two anaerobic digesters. Waste sludge from the secondary clarifiers is pumped to two rotary 
drum thickeners equipped with polymer injection, then to the anaerobic digesters.  Thickened sludge from the East 
WRF is also fed to the anaerobic digesters.  Additional sludge treatment capacity is available with four aerobic 
digesters.  Sludge from the digesters is sent to two sludge blend tanks. The blended sludge is then dewatered using 
a centrifuge with two belt filter presses available as backup.  

SECOND MODIFICATIONS: 



 

The permittee has proposed to rehabilitate, update, construct, add to, and modify the  following primary 
components: Temporarily bypassing the pumping and grit removal during construction; demolishing the existing 
one MGD Plant/irrigation tank; converting the four Pickett thickeners back to grit removal using stacked tray head 
cell technology and re-locating the grit removal unit process to its original configuration immediately following 
the screening process;  rehabilitate two existing hydro-cyclones and one existing grit classifier; installing one new 
hydro-cyclone and one new grit classifier; installing four new grit pumps, and construction and installation of a 
new two million gallon equalization basin.  There will also be upgrades to the existing North and South sludge and 
blend tanks with new tank covers and mixers; installation of two new pump station and canopies (Truck Off-
Loading pump station and anaerobic digester feed pump station); replacement of the dewatering feed pump station 
and canopies, rehabilitation of the existing truck off-loading pump stations and the replacement of the aging yard 
piping. 

AFTER SECOND MODIFICATIONS: 

An existing 13.5 Million Gallons Per Day (MGD) Annual Average Daily Flow (AADF) Type I domestic advanced 
wastewater treatment facility,  using the Bardenpho BNR process, consisting of the following components: 
preliminary treatment consisting of two mechanically cleaned fine bar screens and one fixed screen; four cells of 
stacked tray grit removal equipment with four trays in each cell, three hydrocyclones, two classifier grit removal 
units, influent flow measurement via a 48-inch Parshall flume with an ultrasonic flow meter; primary treatment 
consisting of three moving belt filters; a flow equalization basin with pulsed air mixing that can be taken off line; a 
biological treatment process consisting of a convertible four (current operation) or five-stage Bardenpho BNR 
process that includes two fermentation basins, two first-stage anoxic reactors, a five unit Archimedes Screw pump 
station and a three submersible pump station, two Carrousel oxidation ditch aeration basins, ten second anoxic 
basins, and ten reaeration basins; eight secondary clarifiers; polishing filtration consisting of 12 rapid sand, pulsed 
filtration gravity-type, automatic backwash filters; an effluent disinfection system using liquid sodium 
hypochlorite and a dual channel chlorine contact basin. Also on-site are a 5 MG reclaimed water storage tank and 
a 3.5 MG reject water storage tank.   

Chlorinated effluent from the chlorine contact basin is directed to the on-site 5 MG reclaimed water storage tank, 
the Master Reuse System (R-001) or piped to Clearwater's East WRF and directed to a mixing basin and combined 
with chlorinated effluent from the East WRF.  The combined chlorinated effluent streams then flow through a 
blending/dechlorination basins that uses flow-paced sodium bisulfite to eliminate the remaining chlorine residual, 
then through a dissolved oxygen boost re-aeration basin, to an outfall junction/sampling box and finally through a 
1,400-foot long, 48-inch diameter outfall pipe that discharges to Old Tampa Bay (D-001).   

The thickened primary sludge will be transferred to the North Sludge Blend Tank along with thickened waste 
sludge from the secondary clarifiers, thickened with two rotary drum thickeners equipped with polymer injection, 
and combined with Thickened Waste Sludge from the East WRF that is truck hauled to the Northeast (NE) WRF 
for treatment and dewatering.  The three thickened sludges (NE WRF Primary, NE WRF WAS and East WRF 
WAS) will be blended in the north tank and transferred over a 24-hour period to two anaerobic digesters. 
Following anaerobic digestion of the blended sludge to achieve EPA Part 503 Class B Biosolids stabilization, the 
anaerobically digested biosolids are transferred to the South sludge blend tank, mixed for equalization and 
temporary storage and then dewatered using a combination of centrifuge and belt filter presses (backup) prior to 
reuse by land application or landfill disposal. 



 

  

 

 



 

e. Description of Effluent Disposal and Land Application Sites (as reported by applicant) 

Surface Water Discharge D-001: An existing 13.5 MGD AADF permitted discharge to Old Tampa Bay (Class II 
marine waters and Outstanding Florida Water, WBID# 1558H) at discharge location D-001, which is 
approximately 1400 feet in length and discharges at a depth of approximately 10 feet.  The point of discharge is 
located approximately at latitude 27°57' 19" N, longitude 82°42' 24" W. 

Outfall D-001 is shared with the East WRF, which contributes up to 5.0 MGD and the Northeast facility 
contributes up to 13.5 MGD for a total permitted discharge capacity of 18.5 MGD. 

Mixing Zone:  The permittee is granted a mixing zone for Dichlorobromomethane consisting of a distance of two 
meters in radius from the centerline of the outfall. 

Land Application R-001: An existing 12 MGD Annual Average Daily Flow AADF permitted capacity slow-rate 
public access system. The City of Clearwater Northeast WRF serves as a source plant for the City of Clearwater 
Master Reuse System, FL0186261. 

Reuse System R-002: A new 4.0 MGD daily maximum flow permitted capacity reuse system, which consists of 